
 

City of St. Joseph, Missouri 
 

Facilities Plan 
 
 
 
 

Technical Memorandum No. TM-WW-1 
 

Existing Conveyance and Water 
Protection Facility Assessment 

 
 
 

 
 
 
 

By 
 

 
 
 

Work Order No. 09-001 
B&V Project 163509 

 
 

June 4, 2010 

 



Black & Veatch Corporation Technical Memorandum No. TM-WW-1 
Facilities Plan Existing Conveyance and Water Protection Facility Assessment 
 

Table of Contents 
1.0 Executive Summary .................................................................................................1 

2.0 Purpose of Study ......................................................................................................3 

3.0 Overview of Existing Wastewater Conveyance System..........................................4 
[...]
loading rate: 

80 ppd VSS/kcf
(10 CSR 20-8) 

49,800 
ppd VSS -- -- 

Anaerobic 
Digesters 

4 – 85 ft dia x 
27.4 ft SWD 

-- 
Volatile solids 

destruction: 
38% 

-- -- -- 

Main 
Thermophilic 
Digester 

1 – 95 ft dia x 
34 ft SWD 

Total 
volume: 
241 kcf 

Volatile solids 
loading rate: 
80 ppd/kcf 

(10 CSR 20-8) 

19,300 
ppd VSS -- -- 

Aerobic 
Digester 

6 cells – 166 ft 
x 50 ft x 

16.75 ft SWD 
Not currently in service as aerobic digester; used as a WAS surge tank 

TWAS 
Holding 

20 ft x 18 ft x 
7.25 ft SWD -- -- -- -- -- 

TM-WW-1_Final.doc 14 6/4/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-1 
Facilities Plan Existing Conveyance and Water Protection Facility Assessment 
 

Table 3 
Rated Process Unit Capacities 

Treatment 
Unit 

Description 
(Quantity – 

Nominal 
Operating 

Dimensions) 1 Basis 

Annual 
Average 
Design 

Criteria 
(Source) 

Annual 
Average 
Design 

Capacity 

Peak Design 
Criteria 
(Source) 

Peak 
Design 

Capacity 

Dissolved Air 
Flotation 
Thickener 

3 – 80 ft x 21 ft 
x 10 ft SWD 

Total 
surface 
area:  

5,040 sq ft 

0.42 to 0.5 pph 
for WAS with 

polymer 
(B&V 

Engineering 
Manual 150.10) 

2,000 – 
2,500 pph -- -- 

Belt Filter 
Press 

2 – 2 meter 
presses -- 

2,350 lb dry 
solids per hr, 

each 
Minimum cake 
dry solids: 25% 

(Equipment 
Specifications) 

20,000 lb 
dry solids/ 
calendar 

day 
(based on 

32 hrs 
operation/

week) 

-- -- 

Biosolids 
Holding Pad Used for storage only – not for drying 

1. Depth given is side water depth (SWD). 
2. The symbol “--” indicates data not available or not applicable. 
3. Hydraulics currently limit the capacity of the aerated grit basins.  Based on City staff experience, SWD in 

the influent channels and basins limits the capacity of the grit basins to 27 mgd. 
4. Primary clarifiers were designed for 800 gpd/sq ft surface overflow rate (resulting in a 27 mgd annual 

average design capacity). 
5. Ratings given for carbonaceous removal only. 

 

Hydraulics currently limit the capacity of the aerated grit basins.  Based on Staff 

experience, side water depth in the influent channels and basins limits the capacity of the 

grit basins to 27 mgd.  It can be seen from Table 3 that portions of the WPF may be able 

to provide treatment capacity beyond the current permitting and operational limits.  

Previous evaluation and modeling efforts of the existing WPF system verify the capacity 

limits as determined by the MDNR guidelines, suggesting that portions of the WPF could 

potentially treat additional flow.  A dynamic process model of the WPF is being 

developed and calibrated to determine how peak flows impact facility performance.  

Once calibrated, this model will serve as a tool to investigate the impacts of proposed 

new unit processes to guide process decisions throughout the development of the 

remainder of the Wastewater Facilities Plan. 

 

TM-WW-1_Final.doc 15 6/4/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-1 
Facilities Plan Existing Conveyance and Water Protection Facility Assessment 
 

4.4 Review of Existing Hydraulics 
The existing WPF hydraulics will be an important issue going forward in the 

development of the Wastewater Facilities Plan.  Several potential hydraulic issues will 

require investigation and resolution throughout the development of the recommended 

WPF improvements.  A summary of these potential hydraulic bottlenecks or areas 

requiring further study are summarized in the remainder of this section. 

 

4.4.1 Water Protection Facility Effluent Hydraulics 
The most significant existing WPF hydraulic issue is related to the ability of the 

WPF to discharge effluent during significant wet weather events.  On a few occasions in 

the past, temporary effluent pumping has been required during times of high water level 

in the Missouri River. 

Figure 5 provides an overview of the contributing flows to the 96 inch WPF 

effluent line (shown in red), which discharge via the WPF outfall to the Missouri River.  

From Figure 5, it can be seen that effluent from the final clarifiers ties into the WPF 

effluent line at a junction box downstream of the Missouri Avenue Diversion Structure.  

In addition to WPF effluent, the effluent line serves as the discharge conveyance for 

Missouri Avenue CSO flows as well as stormwater collected within the WPF.  During 

typical dry weather operation, the Missouri Avenue Diversion Structure sends flows 

generated in the southern portion of the City to the WPF for treatment via the In-plant 

Influent Pump Station (line shown in dark blue).  During wet weather events, the 

Missouri Avenue Diversion Structure continues to send flow (up to 8 mgd) to the In-plant 

Influent Pump Station, but the remainder of the CSO flow enters the WPF effluent line 

for discharge to the Missouri River.  In addition, stormwater collected within the WPF 

(shown in light blue) discharges into the WPF outfall just upstream of the effluent gate 

structure. 

WPF operations personnel report that during significant wet weather events 

forecasted to result in river levels of 27 feet (El. 815.19) or greater, the WPF is required 

to close the effluent discharge gate at the levee to prevent the river from backing flow 

into the WPF.  This gate is owned by the South St. Joseph Drainage and Levee District, 

but operated and maintained by WPF personnel.  In order to continue WPF operation 

TM-WW-1_Final.doc 16 6/4/2010 
B&V PN 163509 





Black & Veatch Corporation Technical Memorandum No. TM-WW-1 
Facilities Plan Existing Conveyance and Water Protection Facility Assessment 
 

during these events, temporary pumps are brought in to pump the combined effluent 

flow, consisting of WPF effluent, Missouri Avenue CSO discharge, and WPF 

stormwater, over the levee.  This temporary pumping configuration has been required 

twice since early 1993.  Based on a review of historical river level data, at least one 

additional event showed river levels in the range that additional temporary effluent 

pumping could have been required.  The fact that temporary pumping of the WPF 

effluent is required to send effluent to the river during 100-year river flood events 

supports the fact that the facility’s hydraulic profile is currently constrained; addition of 

new process units will exacerbate existing hydraulic issues. 

A hydraulic model was created for the portion of the WPF downstream of the 

final clarifiers to the Missouri River outfall.  A hydraulic profile of the entire WPF flow 

was not created for this initial assessment.  Hydraulic models will be reviewed as 

recommended improvement alternatives for the WPF are identified in order to determine 

if intermediate pumping will be required to allow flow to pass through new or modified 

facilities. 

The intent of the outfall hydraulic model was to attempt to calibrate the hydraulic 

profile created by Camp Dresser & McKee, Inc. (CDM) and Delich Roth & Goodwillie, 

P.A. Engineers (DRG) in their design for the Wastewater Treatment Plant Improvements, 

R-32.  While true reconciliation was not achieved, it was confirmed that the existing 

WPF hydraulics meet MDNR’s requirement of remaining fully operational under 

conditions of the 25-year flood (10 CSR 20-8.14(3)(A)).  While MDNR code only 

requires the structures, mechanical, and electrical components of the WPF be protected 

from physical damage during a 100-year flood event, consideration should be given to 

designing facilities to remain hydraulically fully operational during a 100-year flood 

event. 

The Federal Emergency Management Agency’s (FEMA) Flood Insurance Rate 

Maps (FIRM) show the Missouri River 100-year flood elevation at the point of the 

WPF’s outfall is approximately El. 815.  Thus, the 100-year flood elevation roughly 

corresponds with the river level at which WPF personnel report needing to close the gate 

to the effluent channel and bring in temporary pumping to allow discharge of effluent.  

TM-WW-1_Final.doc 17 6/4/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-1 
Facilities Plan Existing Conveyance and Water Protection Facility Assessment 
 

The hydraulic model confirms these hydraulic operability issues at the 100-year flood 

elevation. 

As indicated in the current NPDES permit, the WPF will be required to disinfect 

plant effluent.  State regulations require that disinfection improvements be completed on 

or before December 31, 2013.  The addition of a disinfection unit process will increase 

the headloss experienced through the WPF.  As a result, the characteristics of the outfall 

will become more of a concern when additional headloss from the disinfection unit is 

introduced into the already constrained hydraulic profile.  Based on a conceptual estimate 

of headloss through the future disinfection process, it is likely that an effluent pump 

station will be required to discharge WPF effluent to the river at the 25-year flood 

elevation. 

Similar to the addition of disinfection, the potential addition of effluent filtration 

to meet future phosphorous requirements would introduce additional hydraulic 

constraints.  Technical Memorandum TM-WW-7 – Hydraulic Analysis and Effluent 

Pump Station includes an investigation of effluent discharge hydraulics in order to 

determine whether pumping of the effluent discharge is required at all times or only 

under certain wet weather conditions.  The goal will be to reduce costs by relying on 

gravity flow whenever possible. 

Various flow values were entered into the outfall hydraulic model to determine 

how much flow the existing final clarifiers and downstream facilities could convey 

without compromising plant performance.  Impacts of WPF stormwater and CSO flows 

from the Missouri Avenue Diversion Structure will be investigated through future 

analysis.  In subsequent technical memoranda, further hydraulic assessments will be 

required as alternatives to increase the treatment capability are considered. 

 

4.4.2 Additional Hydraulic Considerations 
Discussion with WPF operations personnel identified the grit chambers and 

communitors as hydraulic bottlenecks within the process.  These units are limited to 

27 mgd to keep the liquid level in the influent channel and basin within allowable side 

water depth limits.  Downstream units, such as the primary clarifiers, appear to be able to 

handle more flow.  Alternative grit treatment technologies are presented in TM-CSO-

TM-WW-1_Final.doc 18 6/4/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-1 
Facilities Plan Existing Conveyance and Water Protection Facility Assessment 
 

12/TM-WW-3 – Screening and Grit Removal Facilities and impacts to the existing 

hydraulic profile of the plant are considered as well. 

In TM-WW-4 – Nutrient Removal Facilities, ammonia removal and 

denitrification alternatives are investigated.  Analysis determined whether existing basins, 

such as the aerobic digesters, could be utilized to provide additional aeration basin 

capacity or whether new basins are required.  Investigation of the hydraulic 

considerations are included as part of the analysis. 

 

5.0 Future Identified Upgrades to Existing Facilities 
The City of St. Joseph has spent considerable effort identifying future upgrades 

for the WPF.  It is important that these planned upgrades be considered throughout the 

Wastewater Facilities Plan so that the recommendations of the plan will support and 

incorporate planned WPF upgrades when possible.  The following section presents the 

upgrades formally identified as part of the capital improvement planning process as well 

as additional improvements identified by WPF operations personnel. 

It is anticipated that the Wastewater Facilities Plan will assess upgrades to the 

following existing systems.  The applicable technical memorandum that addresses the 

issue is provided in parenthesis: 

• Increased hydraulic and grit removal capacity of the WPF grit facilities 

(TM-CSO-12/TM-WW-3 – Screening and Grit Removal Facilities). 

• Potential addition of grit removal facilities at Missouri Avenue for 

processing of flows from southern St. Joseph (TM-CSO-12/TM-WW-3 – 

Screening and Grit Removal Facilities). 

• SCADA improvements (TM-WW-8 – Instrumentation and Controls). 

• Administration Building expansion (TM-WW-9 – Site Considerations, 

Utilities Improvements, and Ancillary Facilities). 

• Maintenance garage repairs and improvements (TM-WW-9 – Site 

Considerations, Utilities Improvements, and Ancillary Facilities). 

 

TM-WW-1_Final.doc 19 6/4/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-1 
Facilities Plan Existing Conveyance and Water Protection Facility Assessment 
 

On February 17, 2009, Black & Veatch held a conference call with City WPF 

operations and engineering personnel to identify additional areas of concern or ideas for 

improvements that may not have been previously presented.  The remainder of this 

section provides additional focus areas or more detail with regard to staff priorities to 

consider for incorporation within the Wastewater Facilities Plan.  This section also 

provides a reference to the future Wastewater Facilities Plan technical memorandums that 

will serve to address the highlighted issues. 

An immediate staff concern was the need to identify the amount of land required 

for improvements to the WPF.  If additional land beyond that owned by the City is 

required, it is important to identify this need and start the process early as land acquisition 

can be very time consuming.  The City will be advised as space allocations for proposed 

improvements are identified, especially in cases where additional land purchases are 

necessary, in order to allow the City to begin land acquisition in a timely manner. 

Eastside pump station capacity and structural integrity are major concerns for City 

staff.  The Easton Road Pump Station is at maximum capacity, while the Faraon Street 

Pump Station requires significant repairs as well as additional capacity.  Capacity 

assessment of the eastside conveyance system is presented in TM-WW-2 – Eastside 

Wastewater Service Assessment. 

Build-up of snails in the trickling filters is an issue that has major impact on the 

amount of basin cleaning required at the WPF on an annual basis.  Eighty cubic yards of 

snails are deposited annually in each of the three aeration basins.  In addition, the aerobic 

digesters, anaerobic digesters, and DAF units have to be cleaned more frequently than 

would be required without this additional snail volume.  Currently, there is no way to 

isolate any of the filters; as a result, individual filters may not be taken off-line to 

chlorinate for snail removal.  

Staff noted that neither the Administration nor Maintenance Buildings have 

adequate space to meet current needs.  Efforts are being made to move off-site sewer 

maintenance to a location other than the on-site Maintenance Building.  Likewise, the 

office and laboratory space available in the Administration Building are not adequate.  

For example, it appears much needed office space will be utilized to house the new gas 

chromatography-mass spectrometry laboratory equipment.  These issues will be 

TM-WW-1_Final.doc 20 6/4/2010 
B&V PN 163509 



Black & Veatch Corporation Technical Memorandum No. TM-WW-1 
Facilities Plan Existing Conveyance and Water Protection Facility Assessment 
 

discussed further with City Staff and proposed improvements presented in TM-WW-9 – 

Site Considerations, Utility Improvements, and Ancillary Facilities. 

The nonpotable water (NPW) system was highlighted as a potential system of 

concern.  It is reported that the NPW system is too reactive in that when the hoses are 